Buckeye Bulletin

Ohio Water Environment Association | Volume 82:3 | Issue 3 2009

Were You Registered?
2009 OWEA Annual Conference

Recap and Photos
page 23

v~ Y 2
Featured Plant

Tri-Cities North Regional

Wastewater Authority
page 35

Sandusky River Watershed

Focus on BMP’s
page 32

Rewards of an Electric

Demand Response Program
page 40

Water Environment - - 3 S _

Association — et M h_ : _—
Preserving & Enhancing v L Ohio Operations ChaIIenge Results page 19

Ohio’s Water Environment

PIant Operatlons & Laboratory Analysis Workshop, September 23-24

www.ohiowea.org ',{ )niin ﬂ.mw“%‘“ 3:0rg-

,"fa?"’ o e r 'S.E.EJ_-' £y



ECORDERS g SECURITY CAMERA= =4

e 1 4,,/4?, =

= P o

Get the Best Treatment”
[...]
stages of growth. It has grown beyond a new organization concerned with planning and education to an organization
still doing planning and education to now focusing on efforts of implementation of Best Management Practices.

The Sandusky River Watershed is 83% agriculture within its 14 sub-watersheds (See Figure 1), which is why the
primary focus involves working with watershed farmers to find , .

ways to reduce the impacts on soil erosion and nutrient losses | The Sandusky Watersh
while maintaining or improving the economics of their farm Otiawn
operations. Over the years, education about reducing soil loss
has moved watershed farmers to convert their tillage practices
from conventional to no-till or conservation tillage which has
reduced the impact of sedimentation into our streams, rivers and
lake as well as reduced costs spent on equipment, fuel and time.
More recently the push has been focused at nutrient management
due to river monitoring showing increased levels of dissolved
reactive phosphorus. With all this occurring, the Sandusky River
Watershed Coalition and its partners have joined together to be
proactive in solving these and other problems.

Hancock |

To help farmers in the Honey Creek Watershed, a US EPA J

Targeted Watershed Grant administered by Heidelberg
University’s National Center for Water Quality Research has ‘
offered to assist Honey Creek farmers see the benefits of reducing |
inputs by learning more about the needs of their soil. This grant
provides a Grant Technician, employed by the local Soil and
Water Conservation Districts, to assist farmers determine the
best possible program to assist them in reducing phosphorus
and nitrogen loading found in the Honey Creek watershed. Figure 1

Since starting last fall there have been 7 applicants approved

into the phosphorus reduction incentive program with more anticipated later this fall. This grant encourages other
best management practices as well, including nitrogen reduction, grass and tree buffers, permanent wildlife habitat,
windbreaks, wetland restoration, pasture and hayland plantings and controlled drainage to hame a few.

While Honey Creek farmers are involved with the Targeted Watershed Grant, across the entire Sandusky River
Watershed, farmers are being encouraged to participate in the Great Lakes Protection Fund Grant which is studying
more about what is influencing levels of dissolved reactive phosphorus loading to our streams, rivers and the lake.
Stratified Soil Testing, taken along side conventional soil testing, and historical field data is used to determine what
management styles lead to higher dissolved reactive phosphorus runoff. Best Management Practices for nutrient
management, specifically phosphorus, are encouraged through focused educational efforts as a method of reducing
this source of non-point pollution. Recent results indicate that fall broadcast application, due to lack of incorporation,
can lead to higher loss of fertilizer applications during fall runoff events.

During the summer and fall of 2008 the Sandusky River Watershed Coalition focused their efforts with the assistance

of an American Water Grant on educating its residents about the proper disposal of Prescription and Personal Care
Products (PPCPs). Coupled with the education, three (3) collections were held at watershed hospitals, collecting

Buckeye Bulletin - Fall 2009



Watershed Report

over 84 gallons of PPCPs for incineration. The program is continuing with another watershed hospital planning
to hold an event later this fall and the Solid Waste Districts throughout the watershed in the process of planning
future events. These collections are important for both urban and rural residents, since flushing of some materials
can render a septic system inactive, creating an increased number of contaminants to our waters that must then be
treated before distribution. The Coalition has found this program most helpful in bringing together urban and rural
residents as partners for both environmental and economic improvements.

A former Ohio EPA 319 Clean Water Grant provided funding for the repair and replacement of 144 Home Sewage
Treatment Systems and it is hopeful that through the American Recovery and Reinvestment Act funds additional
systems can be replaced. Work with local county Health Departments is moving forward to encourage participation
in this program to further advance implementation in this area of need.

On the ground, best management practices are the visible
difference, but in order to get to this point education and
planning are still necessary. For this reason the Sandusky
River Watershed Coalition, in partnership with Ohio EPA
Division of Drinking Water, has been providing Source Water
Protection Planning Workshops for municipalities using
surface water. Offering a series of five workshops for water
operators and local project teams will produce outlines for a
Source Water Protection Plan to be endorsed by the Ohio EPA.
These plans will assist the Coalition to further identify target
areas for future program efforts and assist the communities in
protecting their source water now and into the future.

Ground Water Management Systems: Troubleshooting and
Maintenance was the topic of a recent training provided to
34 Registered Sanitarians, Water Operators, Engineers, Well
Drillers and Water Treatment Service Providers. This training
focused on proper well maintenance and cleaning procedures
for those using groundwater as their source of water supply.

The Annual River Clean-ups provide ongoing education and
outreach with hundreds of watershed residents about the
need for a clean, healthy environment. These annual events
are held in Crawford County (2nd Annual), Seneca County
(12th Annual) and Sandusky County (6th Annual) and achieve
removal of tons of trash, metal and tires from approximately
20 miles of the Sandusky River and tributaries.

As with any other organization, the recent economy is creating
the challenge for moving forward after the Ohio Watershed
Coordinator Grant ends in December 2009. Hard work and
commitment of the Coalition’s Steering Committee has laid
out a fundraising plan they are currently working on in order
to continue more planning, education and implementation
into the future. This is why it is important to support your
local watershed organization so improvements can continue
to be made for a safer environment for yourself and all future
generations.

Pry Woods River View

www.ohiowea.org

33



Water » Wastewater « Stormwater » GIS/Digital Mapping Proven Innovation and Cost Effectiveness in

Wastewater Management

ROTOR RETROFIT YIELDS HIGH
TREATMENT EFFICIENCY AND
SAVINGS OF 59%

IN ENERGY COSTS!/

 Engineers - Architects - Planners

s
& »

s

Innovative Aeratibn/Mi.Xiﬁg System
Massillon, Ohio

100 E. Campus View Blvd., Suite 130
Columbus, OH 43235
Tel: 614-825-4780  www.grwinc.com

Offices in: OH, IN, KY, TN, TX

CTI ENGINEERS, INC.

St PRACTICAL INNOVATION, BY DESIGN™

101 Central Plaza South, Suite 400 One Cascade Plaza, Suite 710
Canton, Ohio 44702 Akron, Ohio 44308
330/455-7733 330/294-5996

Fax 330-313-2282 Fax 330-315-0945
cticanton@ctiengr.com www.ctiengr.com

@ M w H Dwight Thompson  Rick Wilhelm  Patrick Bollman ~ Marc Nusser

BUILDING A BETTER WORLD J. DwicHT THOMPSON CoO.

Wet Infrastructure Solutions MANUFACTURERS REPRESENTATIVE

WATER & WASTEWATER PROCESS EQUIPMENT
3443 EDWARDS RD ¢ P. 0. BOX 8159 « CINCINNATI, OHIO 45208

p|anning & Design Engineering (513) 871-9970 « FAX (513) 871-2270 + WEB: www.jdtco.com

Sustainable Solutions T.C.C.1. Laboratories, Inc.

Environmental Service
wwwtccilabs.com or email: tecilabs@sbceglobal.net
Environmental Analysis With Operations
Industrial/Commercial Wastewater-Public Drinking Water
EPA Certified and Approved

www.mwhglobal.com Jeff Roberts - President

120 W. Broadway P.O. Box 643
New Lexington, Ohio 43764

Design-Build Project Delivery

1300 E. Ninth Street 1801 Watermark Dr. Phone: (740) 342-1110 or 342-1099
Suite 1100 Suite 220 Tl:Iii_af;(r:c::;41(;;‘(;2—;12—51?1 )
Cleveland, OH 44114 Columbus, OH 43215

(216) 621-2407 (614) 324-2220

34 Buckeye Bulletin - Fall 2009



TRI-CITIES NORTH REGIONAL

WASTEWATER AUTHORITY
by Holly L. Weatherhead
TCA Plant Manager/Veolia Water North America

History

In the early 1980’s the Miami Conservancy District (MCD)
noted the individual wastewater treatment facilities serving
the then Village of Tipp City, Wayne Township and City of
Vandalia (now called the Cities of Tipp City, Huber Heights
and Vandalia) required updates and expansion. MCD obtained
a Federal grant to replace those aging facilities with one
regional facility and the North Regional facility was built.
The facility went on line in 1985 with Veolia Water (then
named EQS) as the contract operator. In 1995, MCD decided
to sell the North Regional facility and offered the facility
to the three cities. Tri-Cities North Regional Wastewater
Authority (TCA) was established in 1996 as a joint venture
between the Cities of Huber Heights, Vandalia and Tipp City.
Veolia Water continues to operate the facility.

TCA Structure

TCA has one full time employee—its General Manager, David
Heckler—while the TCA Board, comprised of the member
city managers, governs its activities. TCA’s committees:
Finance, Planning and Development and Technical—provide
input to the General Manager and TCA Board on operating
decisions while Engineering and Operation of the facility
are outsourced. As mentioned earlier, Veolia Water operates
the facility for TCA under a 10-year, full risk operations and
maintenance contract. Veolia is responsible for the operation
of the facility; land application; sanitary sewer inspection
for TCA and the member cities; industrial pretreatment; and
facility maintenance.

Facility Information

The North Regional facility is an 11.2 million gallon per day
(mgd) design, two-stage trickling filter facility. The sludge
is stabilized by anaerobic digestion. Flow is received at
the North Regional via two locations: the North Regional
Interceptor and the Huber Heights gravity line. The North
Regional Interceptor (NRI) accounts for approximately 65%
of the total facility flow. The NRI collects flow from Tipp
City, Vandalia and a portion of Huber Heights and discharges
to the facility’s Main Pump Building where it is pumped to
the headworks. The Main Pump Building is equipped with
four electric raw sewage pumps and two gas drives for a total
pumping capacity of 30.2 mgd.

Asecond flow is received via gravity to the headworks from
Huber Heights and accounts for approximately 35% of the
total flow. The flow is co-mingled at the headworks and
moves through grit removal and an in-channel comminutor.
Flow then moves to primary clarification. The two primary

www.ohiowea.org

Plant Profile

clarifiers, measuring 130’ diameter with a 15’ side water depth
(swd), removes 80% of the influent Total Suspended Solids
(TSS) and 65% of influent CBOD5. Water then moves from
primary clarification to equalization basins (measuring 30’
wide with a 7.5’ swd) which provide storage for constant flow
to the trickling filters. The first stage trickling filter (called
Random Media Filters or RMFs) consists of four units that
are 90 feet in diameter with 8 feet of media depth. The
trickling filter media is a random media dump that reduces
CBODS5 by approximately 65% while ammonia is reduced
by approximately 18% due to assimilation. The water is
then sent to intermediate clarification (2 units with a 130’
diameter and 15’ swd) for solids reduction before moving to
the second stage trickling filter. There are two second-stage
trickling filters called Nitrification Towers that provide 95%
percent ammonia treatment although usually only one tower
ison line atatime. These units measure 100 feet in diameter
with 24 feet of media depth. The media—which was replaced
in 2002—is block media (6’ long x 2” wide x 2’ deep). As
with the first stage trickling filter, clarification is provided for
solids reduction before water is sent to the chlorine contact
tank where, using Oxidation Reduction Potential for control,
chlorine is injected into the water and allowed to reduce the
amount of bacteria. Sulfur dioxide is used for dechlorination
to meet the 0.038 mg/L limit for total chlorine.

Sludge is removed from the primary clarifier and is pumped
to the primary anaerobic digester. Since sludge from the
intermediate and secondary clarifier settles poorly, as is
characteristic of solids removed from trickling filters, the
sludge is sent to the headworks and for co-mingling with
primary sludge. The primary digester is 80 feet in diameter
with a 42 foot side water depth. Digestion and significant
methane gas production occurs in the primary digester creating
approximately 16 to18 cubic foot of gas per pound of volatile
solid destroyed. The primary digester has an insulated, fixed
dome and utilizes three mixers and two heat exchangers for
maintaining proper sludge temperature. The two secondary
digesters measure the same as the primary digester, but the
secondary digesters are equipped with floating domes that
are capable of storing 110,000 cubic foot each of digester
gas. The gas produced from this system is used to fuel four
internal combustion engines that drive generators and raw
sewage pumps used in the Main Pump Building. Two of the
four engines drive generators that provide approximately %2
of the power requirement while the other two engines drive
direct drive pumps. A heat loop is used to cool the engines
and to heat the sludge in the primary digester.

Real Time Monitoring

The North Regional facility experiences periodic effluent

ammonia increases a few months each year. It was difficult

to fully understand the issue due to sampling limitations

and, originally, it was believed this issue was strictly a

Nitrification Tower issue. As the need to fully understand
35



Plant Profile

what was occurring in the treatment train increased TCA
decided to install a Real Time Monitoring system with
sampling stations located throughout the facility. In 2006
a total of six additional (to the already established influent
and effluent stations) sample stations were installed that
provide continuous monitoring of dissolved oxygen, ORP,
temperature, nitrate, nitrite, ammonia, phosphorus and total
suspended solids information. Three weather stations were
also installed to provide information on what is occurring in
the nitrification towers versus ambient conditions. Based
on information from the Real Time Monitoring it is now
believed that treatment issues originates in RMF which
stresses the Nitrification Tower. Staff has been using the
RTM information to tweak operations including better RMF
flushing.

Municipal Industrial Pretreatment Program

The North Regional Municipal Industrial Pretreatment
Program (MIPP) has five Significant Industrial Users that
discharge flows less than 150,000 gpd. Of the five, three are
Categorical Industrial Users and two are locally limited. The
Categorical Users consist of metal finishing, pharmaceutical ,
and aluminum casting while the locally limited users consist
of industrial washing and an airport.

Land Application Program

Liquid biosolids, between 2 to 4% solids, are pumped from
the Main facility to one of seven storage tanks via force main.
TCA’s Class B biosolids classification is achieved through
38% VS reduction and immediate incorporation for vector
attraction reduction and anaerobic digestion for pathogen
reduction. Biosolids are applied at agronomic rates to 742
acres, divided into twenty-five fields over TCA’s three farms
using two, 4,800-gallon tankers and a dragline unit. The
dragline unit is capable of land applying 65,000 gallons
of biosolids per hour. Using this unit cuts down on soil
compaction, saves fuel and reduces over the road traffic. Both
tankers and dragline utilize a pump to withdraw biosolids

The groundwater monitoring system utilizes sampling
conducted on seventeen wells and other river, creek, tile
and spring sites spread throughout land application sites to